
 

 

IN HOUSE TESTING REPORT 
Product Name: - Ball Clay (Complete Testing of Chemical)   

               Testing Date: -  7 July 2020                                         

              Test Report No.  : - SGCM/1002/20-21 
 

      

 

Note:- 
1. The results listed refer only to the tested sample (s) & parameters (s). 

Endorsement of products is neither inferred nor implied. 
2. This report is not to be reproduced wholly or in part and cannot be used 

evidence in the court of law and should not be used in any advertising media 
without our special permission in writing. 

3. The samples will be destroyed after 15 days from the date of issue of test report 
unless otherwise specified. 

Sr. 

No. 

Particular of Test Requirement as per 

specification 

Obtained 

Value 

1. LOI N/A 12.05% 

2. SiO2 N/A 57.20% 

3. CaO N/A 0.20% 

4. MgO N/A TR. 

5. AI2O3 N/A 26.77% 

6. TiO2 N/A 0.025% 

7. Na2O N/A 0.67% 

8. K2O N/A 0.30% 


